ROOMS T@® GO p

ASSEMBLY INSTRUCTION

PTIM PATMOS SQUARE DINING TABLE GRAY SKU 75074775
PTIM PATMOS SQUARE DINING TABLE BROWN SKU 75074787

Thanks for your purchasing this quality product. Be sure to checl
carefully for small parts, wich may have come loose inside the co

Identify and count all parts and compare with the Hardware List Bellow.

k all packing material
rton during shipment.

HARDWARE LIST | NO| PICTURE DESCRIPTION |DIMENSION|QTY
1 =y Hexa Bolt | M6 X 35mm |8 pcs
2 s Lock Washer |®@13 X 1mm|8 pcs
3 > Flat Washer 13 X 1mm 8 pcs
4 Wrench 10 mm 1 pc
5 W Glass Tab @3cm 4 pc
PART LIST NO DESCRIPTION QTY
1 Table Top 1
2 Table Lc'Tg 4
3 ——— Glass Téble Top 1
|

STEP 1

PLACE THE TABLE LEGS ACCORDING TO THE SIGNS

A,B,C,ORD
|




STEP 2

PUT FLAT & LOCK WASHER INTO THE BOLT,
THEN PUT IT IN THE LEG HOLE &
TIGHTEN IT WITH A WRENCH

PUT GLASS TAB
IN HERE

LEVEL ME LABEL

m=z rrm<mr
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PTIM PATMOS SQUARE DINING TABLE GRAY SKU 75074775
PTIM PATMOS SQUARE DINING TABLE BR

OWN SKU 75074787

Thanks for your purchasing this quality product. Be sure to check all packing material

carefully for small parts, wich may have come loose inside the corton during shipment.

Identify and count all parts and compare with the Hardware List Bellow.

HARDWARE LIST | NO| PICTURE DESCRIPTION |DIMENSION|QTY
1 = Hexa Bolt M6 X 35mm |8 pcs
2 ) Lock Washer 913 X 1mm |8 pcs
3 - Flat Washer @13 X 1mm |8 pcs
4 Wrench 10 mm 1 pc
5 - Glass Tab @3 cm 4 pc

PART LIST NO DESCRIPTION QTY
1 Table Top 1
2 Table Leg 4
3| — ——— Glass Table Top 1

PLACE THE TABLE LEGS ACCORDING TO THE SIGNS

A, B,C,ORD




PUT FLAT & LOCK WASHER INTO THE BOLT,
THEN PUT IT IN THE LEG HOLE &
TIGHTEN IT WITH A WRENCH ‘

STEP 2

PUT GLASS TAB
IN HERE

LEVEL ME LABEL

‘mz rm<mr >
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